

S.S Depocular ve Ardiyeciler Koop. 102 Ada 2 Pafta 1.Kat Başakşehir, İSTANBUL

Telefon : 90 – 212 - 675 05 39 pbx

Fax No : 90 – 212 - 675 08 02

Web : www.askimya.com

E-mail : info@askimya.com

Certificate of Analysis

(Potassium Carbonate)

We hereby certify that the below mentioned sample was analyzed by us with the following results

ORIGINAL

LOT NO.

130306 E 073-092

Testing Date : 2013-03-07

Issue Date : 2013-03-19

Q'ty : 20 MT

1. Chemical Analysis

Item	Result	Unit
K ₂ CO ₃ (Total alkali as K ₂ CO ₃)	99.85	%
KCl	0.005	%
Fe	0.0001	%
KOH	0.19	%
Na ₂ CO ₃	0.22	%
K ₂ SO ₄	0.002	%
Ig-Loss	0.05	%
As	TRACE	ppm
Heavy metal as Pb	0.0002	%
Water Insoluble	0.0005	%
KClO ₃	0.004	%
Ni	TRACE	ppm

2. Particle Distribution

# 16 over	0.0	%
# 20 over	0.1	%
# 20 - # 40	61.8	%
# 40 - # 80	37.7	%
# 80 - # 100	0.2	%
# 100 under	0.2	%

* Shaking time : 5min

* ASTM MESH

** IT IS ADVISABLE NOT TO PUT THIS PRODUCT INTO STORAGE TOGETHER WITH VOLATILE ORGANIC COMPOUNDS

** IT IS MAY CAUSE DISCOLORATION OF THE PRODUCT